Client:

7 Day Results

"Specificatio

4500 PSI

ns:

, 4" Max Slump, 5-8% Air

Summary Comments:
PPC Construction, Pete Lien

Reviewed By: %

ENTECH TC&C, LLC
ENGINEERING, INC. Project: . .
505 Elkton Drive Rollin Ridge
Colorado Springs, CO 80907
(719) 531-:5999- (719) 531-5238 (fax) Sl 210369
CONCRETE TEST
CH |Test #: 4
Date: # of Specimens ‘Specified Strength (psi) [Time of Test |Hours Field Cured Lab Receive Date:
| 8/27/2021 4 4500 2:30 PM | 24 8/28/2021 |
Specimen Type Test Type Type of Cure
Cylinders 4x8 Field Lab
Contractor: Supplier: Mix Design Number
PPC Construction Pete Lien 90DJ50
Truck Number Ticket Number |Batch Time:
| 2211 713216 1:10 PM
rLocation: » '
Walls for Outlet Structure at Pond B.
Slump (in.): |Air (%): Unit Weight (PCF): Iconcrete Temp (°F) 1 Air Temp (°F)
3 6.0 143.1 88 85
7-Day Strength | 28-Day Strength -Day Strength| 56-Day Strength -Day Strengt
3400
[Average: Average: Average: Average: Average:
3400
[Break Date: Break Date: Break Date: Break Date: Break Date:
9/3/2021 9/25/2021 7/30/2021
Remarks:

[Break Sequence:

1@7,3@28




